
 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 1 of 74 

 
 

 

 
 

 

Principles of Wastewater 
Treatment 

 
 

 

PDH: 5.0 Hours 

Dr. M. A. Karim, P.E., F.ASCE 

 

 

 

 

PDH Now, LLC. 
www.PDHNow.com 

http://www.pdhnow.com/


 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 2 of 74 

 
 

Principles of Wastewater Treatment 
PDH: 5.0 Hours 

Dr. M. A. Karim, P.E., F.ASCE 

Table of Contents 

 
Table of Contents .......................................................................................................................................... 2 

1. Course Overview .................................................................................................................................... 4 
[...]
Disinfection is used in wastewater treatment to reduce pathogens (disease causing 
microorganisms) to an acceptable level. 

Three categories of human enteric pathogens are normally of consequence: bacteria, viruses, and 
amebic cysts.  

 



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 59 of 74 

 
 

Water disinfectants must have the following properties: 

Water disinfectants must have the following properties: 

 They must destroy the kinds and numbers of pathogens that may be introduced into the 
water within a practicable period of time over an expected range of temperature. 

 They must meet possible fluctuations in composition, concentration, and condition of the 
waters or wastewaters to be treated. 

 They must be neither toxic to humans and domestic animals nor unpalatable or otherwise 
objectionable in required concentrations. 

 They must be dispensable at reasonable cost and safe and easy to store, transport, handle, 
and apply. 

 Their concentration or strength in the treated water must be determined easily, quickly, and 
(preferably) automatically. 

 They must persist within disinfected water in a sufficient concentration to provide 
reasonable residual protection against its possible recontamination before use. 

Disinfection kinetics 

Chick’s Law: Number of organisms destroyed in a unit time is proportional to the number 
organisms remaining: 

This is a first-order reaction. The solution is: 

The last treatment step in a secondary treatment plant is the addition of disinfectant to the treated 
wastewater. 

 Chlorine gas or some other form of chlorine is commonly used in the USA for wastewater 
disinfection. 

 Wastewater is held into a basin for 15 minutes to allow the chlorine to react with 
pathogens. 

 UV radiation or ozone can also be used for wastewater disinfection. 

 UV radiation is the best option for disinfection in wastewater treatment as the residual 
chlorine due to disinfection by chlorine could be harmful to aquatic lives. 

 If disinfection by chlorine is done, treated wastewater has to be dechlorinated by potassium 
bisulfate before discharging to the surface water. 

kN
dt
dN

=−

kteNN −= 0



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 60 of 74 

 
 

 

 

 

 
 
 

 

 

13. Advanced Wastewater Treatment 

12.1  Filtration 
• Secondary treatment processes, such as activated-sludge process, are highly efficient 

removal of biodegradable colloidal and soluble organics. 



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 61 of 74 

 
 

• Typical BOD5 from the secondary treatment processes is 20 to 50 mg/L, this is because of 
secondary clarifier is not perfectly efficient at settling out the microorganisms from the 
biological treatment processes.  

• These organisms contribute both to the suspended solids and to the BOD5 because the 
process of biological decay of dead cells exerts BOD. 

• By using filtration process similar to that used in water treatment plants, it is possible to 
remove the residual suspended solids including the unsettled microorganisms. 

• Removing the microorganisms reduces the residual BOD5. 

• Typical, plain filtration can reduce activated sludge effluent suspended solids from 25 to 
10 mg/L. 

• Typically, filtration can achieve 80% of suspended solids reduction for activated sludge 
and 70% reduction for trickling filter effluent. 

• Classification of Filters: 

– Based on type of medium used such as sand, coal (called anthracite), dual media 
(coal plus sand), or mixed media (coal, sand, and garnet). 

– Based on allowable loading rate: Loading rate is the flow rate of water applied 
per unit area of the filter. It is the velocity of water approaching the face of the filter.   

 

 

where, va = face velocity, m/d = loading rate, m3/d.m2. 

            Q = flow rate on filter surface, m3/d 

            As = surface area of filter, m2. 

– Based on loading rate, the filters are classified as slow sand filter, rapid sand filter, 
or high-rate sand filters. 

 
• Slow Sand Filters: 

– First introduced in the 1800s. 

– Loading rate = 2.9 to 7.6 m3/d.m2 

– As the suspended or colloidal material is applied to the sand, the particles begin to 
collect in the top 75 mm and to clog the pore spaces. 

– As the pore spaces clogged, water will no longer pass though the sand. 

s
a A

Qv =



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 62 of 74 

 
 

– Top layer of sand is scrapped off, cleaned, and replaced. 

– It requires large areas of land and are operator intensive. 

 
• Rapid Sand Filters: 

– First developed in the 1900s when large number of filtration systems need to be 
employed to prevent epidemics. 

– RSFs have graded (layered) sand in bed. 

– The sand grain size distribution is selected to optimize the passage of water while 
minimizing the passage of particulate matter. 

– RSFs are cleaned in place by forcing water backwards through the sand, called 
backwashing. 

– Loading rate up to 120 - 235 m3/d.m2 

– Normally, a minimum of 2 filters are constructed to ensure redundancy. 

– For larger plants (> 0.5 m3/s), a minimum of 4 filters is suggested.  

– Maximum surface area = 100 m2  

 

 



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 63 of 74 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

Dual-Media Filters: 

– Developed in in the wartime era of the early 1940s. 

– Utilize more of the filter depth to remove particle. 

– Removal of larger particles on the top of the smaller particles that is accomplished 
by placing a layer of coarse coal on top of a layer of fine sand. 

– Coal has lower specific gravity than sand, so after backwash, coal settles slower 
than sand and ends up on top. 

– Loading rate up to = 300 m3/d.m2 

• Deep-Bed Monomedi Filters: 

– Came into use in mid 1980s. Designed to achieve higher loading rate and produce 
lower finished water turbidities. 

– The filters consist of 1.0 - 1.5 mm diameter anthracite about 1.5 - 2.5 m deep. 

– Loading rate up to = 800 m3/d.m2  

 
 



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 64 of 74 

 
 

• Grain Size Distribution: 

– For silica sand effective size (D10) = 0.35 to 0.55 mm with a max. of 1.0 mm. 

– Uniformity coefficient (U = D60/D10) = 1.3 to 1.7 

 

 

 

 

 

 

 

 

 

 Filter Hydraulics: 

– The loss of pressure (head loss) through a filter media with uniform porosity is 
expressed by (Rose, 1954): 

Where, hL = frictional head loss through the filter, m 

            va = approach velocity, m/s 

            D = depth of filter sand, m 

           CD = drag coefficient 

            f = mass friction of sand particles of diameter, d 

           d = diameter of sand particles, m 

           ф = shape factor; g = acceleration due to gravity, m/s2 

            n = porosity 

 
 Filter Hydraulics: 

Initial head loses in excess of 0.6 m indicate that either the loading rate is too high, or the 
sand has too large of fine grain sizes. 

0
10
20
30
40
50
60
70
80
90

100

0.010.1110

Gradation Chart

Sieve size (mm)

Pe
rce

nt 
 

∑
=

=
n

i

Da
L d

fC
gn

Dvh
1

4

2067.1
φ



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 65 of 74 

 
 

 
12.2 Carbon Adsorption 
Adsorption is a mass transfer process wherein a substance is transferred from the liquid phase to 
the surface of a solid where it bounds by chemical or physical forces. 

In water treatment, the adsorbent (solid) is activated carbon either granular activated carbon (GAC) 
or powdered activated carbon (PAC). 

PAC is fed to the raw water in a slurry and used to remove taste- and odor causing substances 
or to provide some removal of synthetic organic chemicals (SOC). 

GAC is added to the filter system by replacing the anthracite with GAC or an additional contractor 
is built with GAC. 

GAC has been proposed to be used to remove naturally occurring organic matter that would, in 
turn, reduce formation of disinfection by-products (DBPs). 

GAC usually lasts for 90-120 days until it losses its adsorption capacity. 

 
12.3 Phosphorous Removal 
The removal of phosphorous to prevent or reduce eutrophication is typically accomplished by 
chemical precipitation using one of the three compounds. The reactions for each compound are 
as follows: 

Using ferric chloride:  FeCl3  + HPO4
2-   ↔  FePO4↓ + H+ + 3Cl-   (effective pH = 5.5 – 7.0) 

Using alum:  Al2(SO4)3  + 2HPO4
2- ↔ 2AlPO4↓ + 3H+ + 3SO4

2-      (effective pH = 5.5 – 7.0) 

Using lime: 5Ca(OH)2  + 3HPO4
2- ↔ Ca5(PO4)3OH↓ + 3H2O + 6OH- 

 
12.4  Nitrogen Removal 
Nitrogen in any soluble form NH3, NH4

-, NO2
-, NO3

-, but not N2 gas, is a nutrient and may need 
to be removed from wastewater to help control algal growth in the receiving body. Nitrogen in the 
form of ammonia exerts an oxygen demand (BOD) and can be toxic to fish. The nitrogen removal 
is accomplished by both a biological process called nitrification/ denitrification and by a chemical 
process called ammonia stripping. 

Nitrification is the biological oxidation of ammonia with oxygen into nitrite followed by the 
oxidation of these nitrites into nitrates. Degradation of ammonia to nitrite is usually the rate 
limiting step of nitrification. Nitrification is an important step in the nitrogen cycle in soil. This 
process was discovered by the Russian microbiologist, Sergei Winogradsky. 

Nitrification is a process of nitrogen compound oxidation (effectively, loss of electrons from the 
nitrogen atom to the oxygen atoms): 

http://en.wikipedia.org/wiki/Redox
http://en.wikipedia.org/wiki/Ammonia
http://en.wikipedia.org/wiki/Oxygen
http://en.wikipedia.org/wiki/Nitrite
http://en.wikipedia.org/wiki/Nitrite
http://en.wikipedia.org/wiki/Nitrate
http://en.wikipedia.org/wiki/Nitrogen_cycle
http://en.wikipedia.org/wiki/Soil
http://en.wikipedia.org/wiki/Russia
http://en.wikipedia.org/wiki/Microbiologist
http://en.wikipedia.org/wiki/Sergei_Winogradsky
http://en.wikipedia.org/wiki/Redox


 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 66 of 74 

 
 

 NH3 + 1.5 O2 + Nitrosomonas → NO2
- + H2O + H+ 

 NO2
- + 0.5 O2 + Nitrobacter → NO3

- 

 NH3 + O2 → NO2
− + 3H+ + 2e− 

 NO2
− + H2O → NO3

− + 2H+ + 2e− 

Denitrification is a microbially facilitated process of nitrate reduction that may ultimately produce 
molecular nitrogen (N2) through a series of intermediate gaseous nitrogen oxide products. 
Denitrification generally proceeds through some combination of the following intermediate forms: 

           NO3
− → NO2

− → NO + N2O → N2 (g) 

The complete denitrification process can be expressed as a redox reaction: 

           2 NO3
− + 10 e− + 12 H+ → N2 + 6 H2O 

The nitrification step is expressed in chemical terms as follows: 

           NH4
+  + 2O2 + (bacteria)  ↔  NO3

-  + H2O + 2H+    

Bacteria must be present to cause the reaction to occur and this step satisfies the oxygen demand 
of ammonia. If nitrogen level is of concern, the nitrification step must be followed by anoxic 
denitrification by bacteria: 

         NO3
-  + organic matter → N2 + CO2 +H2O 

Nitrogen in the form of ammonia can be removed chemically by raising pH to convert the 
ammonium into ammonia, which can then be stripped from the water by passing large quantities 
of air through the water. The reaction is as follows: 

         NH4
+  + OH-   ↔  NH3  + H2O    

The hydroxide is usually supplied by adding lime. 

14. Summary 

In this course we understood the principles of wastewater treatment and unit processes, such as 
wastewater microbiology, characteristics of domestic and industrial wastewater, on-site disposal, 
municipal wastewater treatment systems, unite operations of pretreatment, primary treatment 
(mostly sedimentation), unit processes for secondary treatment (mostly biological treatment 
processes such as trickling filter, activated sludge, rotating biological contactor, and oxidation 
lagoons), disinfection, and advanced wastewater treatment such as filtration, adsorption, and 
phosphorous and nitrogen removal technologies. In this course we defined several terms related to 
secondary treatment processes mostly activated sludge. We solved several problems to understand 
the extent of wastewater treatment and design some unit processes. 

http://en.wikipedia.org/wiki/Nitrogen
http://en.wikipedia.org/wiki/Redox


 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 67 of 74 

 
 

15. References 

1. Introduction to Environmental Engineering by Mackenzie L. Davis and David A. 
Cornwell, McGraw-Hill Book Company. 

2. Personal work experience and open source from internet. 

 

+++++++++++++++ The End  ++++++++++++++ 

Any questions please contact the instructor at makarim@juno.com 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

mailto:makarim@juno.com


 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 68 of 74 

 
 

QUIZ for Principles of Wastewater Treatment (*Answer Key) 
 
1. Microorganisms are organized into _________ broad groups (called kingdom) based on their 
structural and functional differences.  
a. 2 
b. 4 
c. 5 
d. 8 
 
2. Carbon is a basic building block for cell synthesis. Based on carbon source microorganisms are 
classified as: 
a. Obligate Aerobes, Obligate Anaerobes, and Facultative Aerobes 
b. Heterotrophs  and Autotrophs 
c. Phototrophs, Chemotrops, Organotrophs, and Lithotrophs 
d. Psychrophiles, Mesophiles, Thermophiles, and Stenothermophiles 
 
3. Based on temperature range microorganisms are classified as: 
a. Obligate Aerobes Obligate Anaerobes, and Facultative Aerobes 
b. Heterotrophs  and Autotrophs 
c. Phototrophs, Chemotrophs, Organotrophs, and Lithotrophs 
d. Psychrophiles, Mesophiles, Thermophiles, and Stenothermophiles 
 
4. Based on the energy source microorganisms are classified as: 
a. Obligate Aerobes Obligate Anaerobes, and Facultative Aerobes  
b. Heterotrophs  and Autotrophs 
c. Phototrophs, Chemotrophs, Organotrophs, and Lithotrophs 
d. Psychrophiles, Mesophiles, Thermophiles, and Stenothermophiles 
 
5. Based on the oxygen utilization microorganisms are classified as: 
a. Obligate Aerobes, Obligate Anaerobes, and Facultative Aerobes 
b. Heterotrophs  and Autotrophs 
c. Phototrophs, Chemotrophs, organotrophs, and lithotrophs 
d. Psychrophiles, Mesophiles, Thermophiles, and Stenothermophiles 
 
6. The term anoxic is commonly used to describe conditions under which free oxygen is present 
only at very low concentrations or when oxygen is absent, and nitrite or nitrate is present. 
a. False 
b. True 
 
7. The general term that describes all of the chemical activities formed by a cell is metabolism. 
Metabolism is divided into two parts: ______________ and ______________. 
a. Catabolism and Anabolism 
b. Metabolism and Catabolism 
c. Metabolism and Anabolism 
d. all of the above  



 
PDHNow – Principles of Wastewater Treatment PDHNow 

 

 
Page 69 of 74 

 
 

 
8. In anaerobic decomposition, molecular oxygen and nitrate must be present as terminal electron 
acceptors. Sulfate (SO4

2-), CO2, and organic compounds that can be reduced serve as terminal 
electron acceptors. The reduction of sulfate results in the production of hydrogen sulfide (H2S) and 
a group of equally odiferous organic sulfur compounds called mercaptans. 
a. True 
b. False 

 
9. In aerobic decomposition, molecular oxygen (O2) must be present as the terminal electron 
acceptor for decomposition to proceed by aerobic oxidation. In natural water bodies, oxygen is 
measured as DO. In this case, chemical end products are primarily CO2, water, and new cell 
material. 
a. True 
b. False 
 
10. The major end products of anaerobic decomposition are ___________, ____________, and 
____________. 
a. carbon dioxide, methane, and nitrogen 
b. carbon dioxide, methane, and water 
c. carbon dioxide, ammonia, and oxygen  
d. carbon monoxide, methane, and water 
  
11. The microbial population growth follows the binary fission. The population of bacteria (P) 